SAMPLE NO.	SHORE D	LBS/TORQUE AT FAIL	NOTES / REASON FOR FAILURE
CE 0726	65	25	MUSHROOM BACK SIDE
504-99-1	71	40	STIFF TO 40 LBS THEN CRACKED
504-99-2	72	45	STIFFEST OVERALL, NO MUSHROOM ON BACK, SNAPPED AT 45 LBS
504-105-1	64	20	CRACKED
504-105-2	60	20	CRACKED
504-105-3	55	20	CRACKED
504-105-4	71	40	2ND STIFFEST IN TEST, NO MUSHROOM, SNAPPED AT 40 LBS
504-105-5	70	35	MORE FLEX THAN 504-105-4, MINOR MUSHROOM ON BACK, CRACKED ON BACK
504-105-6	64	20	MORE FLEX THAN 504-105-5, AT 20 LBS CRACK ON BACK
A1988	70	40	MUSHROOM ON BACK

= PROXY PLASTIC TEST SAMPLE

